T B 0T 20T 20

3-WHEELED RAT
S5HP/8HP

CHASSIS PARTS LIST

RUPP INDUSTRIES, INC.IAIRPORT ROADIMANSFIELD, OHIO 44903
- $1.00



CHASSIS GROUP

150 (INCLUDES ITEMS 151 THRU 159)

A

205 (INCLUDES ITEMS 189 THRU 204)




PARTS LIST

REF.

NO. PART NO. DESCRIPTION 5 HP 8 HP
1 21101 5 HP Engine 1
21102 8 HP Engine 1
2 GM178429 Hex Hd. Cap Screw 4 4
3 14029 Lock Nut 4 4
4 33496 Frame Weld Assy. 1 1
5 19731 Tape Self Adh. As Req.|As Req
6 33458 Jack Shaft Support Assy. 1
33616 Jack Shaft Surrpdt Assy. 1
7 33466 Jack Shaft Support Clamp 1
33517 Jack Shaft Support Clump 1
8 GM 180120 Hex Hd. Cap Screw 3/8-16x3/4 1 1
9 14040 Flat Washer 3/8 1 1
10 14031 Lock Nut 3/8-16 1 1
11 GM180079 Hex Hd. Cap Screw 5/16-18x1 2 2
12 14029 Lock Nut 6 6
13 GM180075 Hex Hd. Cap Screw 5/16-18x5/8 4 4
14 33689 Fuel Tank 1 1
15 34583 Fuel Tank Cap 1 1
16 10322 Shut Off Valve 1 1
17 16150 Fuel Line As Req.|As Req.
18 32054 Fuel Filter 1 1
19 32164 Fuel Line Clamp 4 4
20 33694 Fuel Tank Strap b4 )
21 GM 160693 Phil Hd. Mach. Screw 5/16-18x7/8 2 2
22 14039 Flat Washer 2 2
23 14035 Lock Nut 5/16-18 2 2
24 33599 Throttle Cable 1 1
25 10511 Twist Grip Barrel 1 1
26 33527 Cable Elbow 1 1
27 33605 Cable Adpt. Ring 1 1
28 10513 Throttle Adpt. Ring 1 1
29 GM153421 Flt. Hd. Mach. Screw 10-32% 2 2
30 31040 Hand Grip 1 1
31 10176 Cable Stop Clamp 1 1
32 34706 Kill Switch Assy. 1 1
33 10107 Bearing Steering Col. 2 2
34 17701 Bolt S/Col. 1 1
35 14032 Lock Nut 1 1
36 12441 Washer 1 1
37 17477 Handlebar Base 2 2
38 12967 Washer 2 2
39 17664 U-Bolt H-Bar 2 2
40 14055 Lock Nut . 4 4
41 17663 H-Bar Clamp 2 2
42 33535 Handlebar 1 1
43 31041 Hand Grip 1 1
44 33480 Fr. Fork Assy. 1 1
45 33682 Foot Peg 2 2
46 GM180079 Hex Hd. Cap Screw 2 2
47 14047 Lock Washer 2 2
48 34592 Fr. Fork Assy. Opt. Opt.
49 17496 Fork Bushing Opt. Opt.
50 18026 Bolt Upper Spring 5/16-18 Opt. Opt.
51 14029 Lock Nut 5/16-18 Opt. Opt.

PARTS LIST

REF.
NO. PART NO. DESCRIPTION 5 HP 8 HP
52 17465 Shock Spring Opt. Opt.
53 33568 Strut Opt. Opt.
54 GM103753 Pin Opt. Opt.
55 17470 Seal Shock Rubber Opt. Opt.
56 14032 Lock Nut 5/8 1 1
57 30259 Spacer 2 2
58 10257 Acorn Nut 10-32 6 6
59 11396 6" Chrome Rim W/Valve Hole 1 1
60 11399 Wheel Stud 10-32 6 6
61 11573 6" Rim W/O Valve Hole 1 1
62 10429 Wheel Bearing 2 2
63 11401 6" Front Wheel Casting 1 1
64 12846 Tube Spacer 1 1
65 13809 Tube 14 x 6 1 1
66 13729 Tire 14 x 6 1 1
67 12891 Front Axle Bolt 1 1
68 33607 Rear Axle 1 1
69 12924 Drive Flange Hub 1 1
70 12922 Drive Flange 1 1
71 GM181573 Hex Hd. Cap Screw 1/4-28x1% 4 4
72 GM181003 Hex Hd. Cap Screw %-28x5/8 6 6
73 14027 Lock Nut % - 28 10 10
74 33608 Sprocket 54T 1 1
75 GM440502 Hex Hd. Count. Sunk 10-24x5/8 6 6
76 14206 Lock Nut 6 6
77 33559 Disc Brake 1 1
78 13252 Disc Brake Hub 1 1
79 10033 Flangette 4 4
80 14729 Hex Hd. Cap Screw 5/16-18x3/4 4 4
81 14029 Lock Nut 5/16-18 4 4
82 10030 Axle Bearing & Collar 2 )
83 GM103348 Flat Washer 1" 2 2
84 17222 Key % x % x 3 4 4
85 33619 Snap Ring Retainer 2 2
86 13349 Snap Ring 2 2
87 14082 Washer 2 2
88 14062 Nut 2 2
89 14087 Cotter Pin 2 2
920 16007 Caliper Brake Assy. 1 1
91 33610 Brake Arm 1 1
92 16005 Brake Puck 2 2
93 16006 Back Up Washer 1 1
94 16003 Housing Caliper Brake 1 1
95 13728 Push Pin 2 2
96 13798 Spring 1 1
97 14039 Washer 1 1
98 13797 Castelated Nut 1 1
99 14086 Cotter Pin 1 1
100 14146 Hex Hd. Cap Screw 3/8-16x 2% 2 2
101 14030 Lock Nut 2 2
102 13812 Brake Hand Lever 1 1
103 13813 Brake Cable Ferrule 1 1
104 13814 Ferrule Lock Nut 1 1
105 15591 Brake Lever Clamp Casting 1 1




PARTS LIST

REF.

NO. PART NO. DESCRIPTION 5 HP 8 HP
106 13816 Brake Lever Clamp 1 1

107 13815 F Hd. Mach Screw 5mmx18mm 2 2
108 13959 Phd. Mach Screw 6mmx18mm 1 1

109 13961 Washer Lock 6mm 1 1

110 13960 Hex Nut 6mm 1 1

111 30763 Nylon Cable Retainer 4 4
112 34650 Parking Brake 1 1

113 33600 Brake Cable 1 1

114 34685 Spring 1 1

115 34687 Clevis 1 1

116 34680 Rubber Tubing 1 1

117 15105 Fixed Flange Drive T/C 1

118 15311 Key 1

119 15153 Bearing Assy. 1

120 15126 Spring 1

121 15125 Bushing 1

122 15106 Flange Movable Drive T/C 1

123 15131 Washer 1

124 15151 Bracket Assy. Weight 1

125 33641 Drive TC/ 1
126 33661 Washer 1
127 GM181650 Hex Hd. Cap Screw 3/8-24x2% 1 1
128 14048 Lock Washer 3/8 1
129 17221 Key ; 1
130 33618 Chain 63 pt. 1

131 15637 Master Link 1

132 17617 Belt T/C 1

133 33617 Chain 61 pt. 1
134 33614 Belt T/C 1
135 30375 Jackshaft T/C 1

136 30343 T/C Spacer 2

137 15108 Fixed Flange 1

138 15311 Key 2

139 15130 Sleeve Driven T/C 1

140 15139 Flange Assy. Movable 1

141 15127 Spring Driven G/C 1

142 30345 Ramp Assy. 1

143 15782 Wear Block 3

144 15157 Key 1 1
145 10058 Bearing 2 2
146 33372 Sprocket 9 tooth 1 1
147 14033 Lock Nut 2 2
148 30343 Washer 3 3
149 32728 Duct Cover 1 1
150 33653 Driven T/C Assy. 1
151 33644 Pully & Shaft 7%" OD 5/8 Bore 1
152 33645 Woodruff Key 1
153 33646 Pully & Cam Assy. with Bushing 1
154 33647 Oilite Bushing 1
155 33648 Torsion Spring .157 Wire Yellow 1
156 33649 Wear Pad 3
157 33650 Cam With Pads 1
158 33651 Spacer 1 1
159 33652 Retaining Ring 1

PARTS LIST

REF.

NO. PART NO. DESCRIPTION 5HP | 8HP
160 10058 Bearing 2
161 30371 Sprocket 10 Totoh 1
162 10160 Key 1
163 30343 Washer 3
164 33659 Jackshaft T/C 1
165 14032 Lock Nut 1
166 14033 Lock Nut 1
167 32728 Cover 1
168 34557 Fender Plated 1 1
169 33663 Spacer 4 4
170 GM 180034 Hex Hd. 1/4-20x1% Cap Screw 4 4
171 14028 Lock Nut 4 4
172 14038 Washer 4 4
173 16643 Mud Flap 1 1
174 14201 Blind Rivet 2 2
175 14686 Washer #10 Flat 2 2
176 33665 Body 1
177 34717 Body 1
178 33656 Seat 1 1
179 33654 Seat Back 1 1
180 33655 Seat Back Top 1 1
181 14141 Mach. Screw 5/16-18x3/4 6 6
182 14024 Hex Nut 5/16-18 4 4
183 14039 Flat Washer 5/16 4 4
184 14047 Lock Washer 5/16 4 4
185 34604 Decal R-A-T 1
186 34724 Decal T-R-U-C-K-E-R 1
187 33256 Decal RUPP 1
188 34745 Decal RUPP 1
189 33628 Pulley & Shaft 1” Bore 1
190 33629 Woodruff Key 3/16x3/4 1
191 33630 Oilite Bushing 1
192 33631 Sliding Pulley Only 1
193 33632 Thrust Washer 3
194 33633 Spring .145 Wire Black 3
195 33634 Arm Standard 3
196 33635 Washer 3
197 33636 Screw 3
198 33637 Casting & Spline 1
199 33638 Extension Spring 3
200 14023 Nut 1/4-20 3
201 33639 Outer Cover 1
202 14044 Lock Washer 3
203 GM 180020 Bolt 1/4-20 Hex Hd. 3
204 33640 Retaining Ring 1
205 14016 8-32 x 5/16 HHMS 1 1
206 11185 Cover Foot Peg 2 2
207 36050 Wheel 8 Inch 2 2
208 36051 Tire Turf 18 x 950-8 2 2
209 13141 Valve Stem 2 2
210 33478 Spacer 2 2




	CCI_000027
	CCI_000028
	CCI_000029
	CCI_000030

